ENVIRONMENTAL MANAGEMENT PLAN

7~ AYEYARWADDY FOOD
~—~" INDUSTRIES CO.,LTD

Prepared by
o
o++ Green EH35 Consultancy

GREEN ENVIRONMENTAL, HEALTH, SAFETY &

SOCIAL CONSULTANCY COMPANY LTD.
1112/C2 (A), Time Square Condo, Merchant Road, Botahtaung
Township, Yangon, Union of Myanmar
www.greenehss.com

Revised (01) Report  September 2022



ﬁ Environmental Management Plan Report : ";;;ge,, EHSS Consultancy
"/ AYEYARWADDY FOOD INDUSTRIES CO., LTD DS

CONTENT

CONTENT et s s s s bbb bbb s bbb s n bbb sns 1
LIST OF FIGURES. ........cuuiiiiieinininintninsssssssssssssssssesssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssnes 9
LIST OF TABLES ....uittctcnittcennnssssssesessssesessssssssssssssssssssssssssssssssssssanssssessssans 11
[...]
to be low because the factory has
concrete floor in the factory
compound and implemented
systematic management for loading,
unloading raw material s.

Emission of dust particles could be
expected during the
decommissioning phase.

Offensive Odor L NA |L NA | Factory’s operation activities may
result in odour impact with low.

Noise and L M L L Any manufacturing facility is known
Vibration to generate a certain amount of noise
and  vibration.  Although the
proximity to noisy machinery (eg.
mixer, ventilation units, generator,
pumps) the potential impact is
considered to be low.

Noise emission may occur from
demolition activities for
decommission phase.

Hazardous L NA |L NA | The impact is considered to be low as
Substances the factory does not discharge the
chemical wastes.

Solid Waste L M L L The impact is considered to be low
with the practicing of recycling for
noodle waste as well as packing
materials and proper management of

Waste Disposal

disposing system.

Construction debris should be
properly collected at a dedicated
storage area and suitably disposed of

at YCDC for decommissioning phase

Liquid Waste L NA |L NA | The significance assigned to this
impact is considered to be Low

165

: érga’én Environmental, Health, Safety and Social Consultancy Co., Ltd.
09 5026245, 09 965026245, 09 425353553




Environmental Management Plan Report 4

s
> &
+ Green EH5S Consultancy

AYEYARWADDY FOOD INDUSTRIES CO., LTD U

because the factory has a plan to
install the new treatment method.

Natural Resources

Topography and
geology

NA

NA

Topography and geology impacts are
considered to be low or almost nil, as
the factory is situated on the flat
plain.

Landscape

NA

+L

NA

Landscape is expected to be low
impact without mitigation and
becoming positive impact as the
factory applies management on
greening.

Protected Area

NA

NA

NA

NA

There is no protected area in the
project area.

Flora/Fauna and
Ecosystem

NA

NA

Ecology impacts is considered to be
low or almost nil, as the factory,
being amidst the already established
industrial zone, was already devoid
of any Biotopes, either Flora or Fauna
or Ecosystem Values since the advent
of the zone.

Social Environment

In voluntary
Resettlement

NA

NA

NA

NA

No  physical resettlement is

necessary.

Local conflict of
interests

NA

NA

The plant is located in the designated
industrial zones.

The plant comply with laws and
relevant internal guidelines

Gender

NA

NA

Employment conditions will meet
national laws and international
standards. There shall be no
discrimination on the basis of gender.

Ethnic minorities
and indigenous
peoples

NA

NA

NA

NA

There are no indigenous people in
the project area.

166

: Grden Environmental, Health, Safety and Social Consultancy Co., Ltd.

09 5026245, 09 965026245, 09 425353553




Environmental Management Plan Report 327 Gren EHSS Consultancy
o,

AYEYARWADDY FOOD INDUSTRIES CO., LTD U

Poor +H |M +H | L Positive impact for operation phase.
It is expected to accept and to be
employed in the project’s activities
with high hopes for improvement in
neighborhood would bring higher
living standard and education status.

Loss of employment is negative
impact for decommissioning phase.

Living and +tM | L +tM | L Job opportunities and business
livelihood development should be considered
as positive economic impact for
regional or national development. It
is considered to be significant
positive impact for local people.

Existing social L NA |L NA | There is low significance impact for
infrastructures existing urban condition. Negative
and services changes in over use of public roads

due to operation.

Cultural heritage | NA | NA | NA | NA | The plantislocated in Industrial
Zone. There are no historical and
cultural monuments located nearby
the project site.

>
.E{ Risks for L NA L NA | Influx of people may cause negative
& infectious disease impact on health condition of local
E such as AIDS/HIV people. The significance assigned to
= this impact for the operation phase is
'5 considered to be low with mitigation
= by knowledge and health care
support.
Working L L L L The significance assigned to this
Conditions impact for the operation phase is
(including considered to be low with mitigation.
occupational
safety)

167

: érga’én Environmental, Health, Safety and Social Consultancy Co., Ltd.
09 5026245, 09 965026245, 09 425353553




ﬁ Environmental Management Plan Report ;':‘,f':';gen EHSS Consultancy
"/ AYEYARWADDY FOOD INDUSTRIES CO., LTD LR

Accident L L L L Accident prevention measures inside
and outside the factory area will be
planned for operational phase.

Accident for decommissioning phase
is expected to be low impact with
proper mitigation such as providing
PPE, fencing, warning sign, etc.

NA: Not Applicable
+: positive impact

7.4 IMPACT SUMMUARY

According to the assessment methods, the factory could not be expected to have
significant impact on air pollution, noise pollution. There is a moderate impact on
water quality. If the factory installs the effective wastewater treatment system, it can

be considered to be low because all of these impacts are small scales at site level.

Table 7.7 Total Score of Impacts

Significant Impact Operation Phase Decommissioning Phase
Activities
Low 17 9
Moderate 1 0

0 0

Very High 0 0

168

e
0% .
°

!::_"'Gre’én Environmental, Health, Safety and Social Consultancy Co., Ltd.

°

b 09 5026245, 09 965026245, 09 425353553



7.5

Environmental Management Plan Report 327 Gren EHSS Consultancy

AYEYARWADDY FOOD INDUSTRIES CO., LTD LR

ENVIRONMENTAL IMPACT AND MITIGATION MEASURES
FOR OPERATION PHASE

7.5.1

WATER ENVIRONMENT

Impacts

Water for production and cleaning are the consumption of water by the factory.

Process wastewater mainly comes from the soup making and cleaning of machines.

7.5.1.1 MITIGATION MEASURES

Mitigation measures for water environmental impacts are:

L

II.

Surface water contamination

Factories should regularly inspect equipment, grounds and areas outside the
factory to identify any conditions or practices that might pollute storm water
and to assess if best management practices are effective in preventing
pollution.

Store containers/equipment up off the ground so that water running on the
ground will not contact materials.

Cover equipment so that rain will not contact them.

Ensure the factory compound with well spread with concrete for traffic to
avoid the surface water contamination by oil/fuel leakage from vehicles and
diesel generator.

Train employees on proper handling and storage of materials to prevent run-
off problems.

Domestic wastewater

Regular cleaning and checking for surface water contamination by oil/fuel
leakage from vehicles and diesel generator.

Ensure the factory compound with well spread with concrete for traffic.
Immediate clean for leakage and spillage.

Use oil spill clean-up materials.

169

{"Gre’én Environmental, Health, Safety and Social Consultancy Co., Ltd.

09 5026245, 09 965026245, 09 425353553



“
afaei
)

AYEYARWADDY FOOD INDUSTRIES CO., LTD LR

ﬁ Environmental Management Plan Report o “oren thiss Consultancy
A4

III.

IV.

Boiler Blowdown Water

Boiler ofP:Gqss@o% RO eqs@o:s@:i?:@lcﬂoop_su

RO ce@l 32653260260 PH = 5.5 - 8.5, Hardness < 10, Chloride < 50, TDS < 100

Boiler cq@ﬁsaqés@eogz@o PH 10.5 -11.5, Hardness < 10, Chloride < 400, TDS =3500
em:@o?lcqf: ooo%@é (350 Gals) Blow Down cgogspogf: Boiler sgogogé qusgoscrcg’
(oY C < o C
008230 §§ Cyclone ooo:ﬂdbogn

Cyclone 9080&;"1@333 Boiler espaé :D%@E@:G:Do RO eq@o%oa@é 39§05 :39§§>qu

C Q
(ﬂOC? Gﬂ(;]ll

o C o o¢ O [y < . (o]
oo Blow Down Ge30s GEIPQJI$OY GRS 20300 cooling tower o)

sgoéz@lébaén

A Econec0056200 Blowdown & 080)03@0°[§8°
%l. ? T G]. T ° °

Wastewater generated from cleaning of machines
Minimize water use for cleaning of machines.
Introduction of preventive maintenance schemes ensuring that all
equipment/machinery is in good condition at all times.
Detergent usage should be minimised to reducing emulsification.
Solid waste should be removed before the cleaning machines.
Installation of proper methods of treatment system.

Monitor the wastewater quality regularly.

Sanitation wastewater
All sewers should be disposed of through septic tanks.
Discharge periodically by contacting Engineering Department (Water and
Sanitation) from YCDC.

e
0% .
°

:_'"c.;re’én Environmental, Health, Safety and Social Consultancy Co., Ltd.

170

09 5026245, 09 965026245, 09 425353553



ﬁ Environmental Management Plan Report {4 'i-;;é’en EHSS Consultancy
"/ AYEYARWADDY FOOD INDUSTRIES CO., LTD "2;_'.‘_."._'-.

VI. Wastewater Grease Collecting System

The main sources of wastewater from the factory are the soup making and cleaning
of machines. Daily flow rate of wastewater is 40m®/day. Ayeyarwaddy Food
Industries Company Limited installed the grease collecting and settling tank.

Waste Water Flow Chart

Flow Activity
1. Water from production Water from all process
area
2. Solid Trap tank/ Strainer To keep noodle and solid substances,
release grease and water.
3. Grease trap tank Collect grease and water
4. Separator Keep grease in tank. Release water to other tank
5 Settling tank Sedimentation
6. Outside drain line Release water.

Figure 7.2 Photos of Settling Tanks

171

::.:'..G.reaen Environmental, Health, Safety and Social Consultancy Co., Ltd.
3 09 5026245, 09 965026245, 09 425353553




ﬁ Environmental Management Plan Report {4 ";gen EHSS Consultancy
"/ AYEYARWADDY FOOD INDUSTRIES CO., LTD R

VII. Plan for New Wastewater Treatment System

Additionally, Ayeyarwaddy Food Industries Company Limited already engaged
with wastewater treatment Installation Companies to install the new wastewater
treatment system to meet the factory wastewater with national guideline and to
reduce the impacts on aquatic fauna in Pun Hlaing River.
NN N C < C < C
Gagscs§:ooo:ao@®[9:Ga:q|oo(fgeagoqcoozdlu Treatment system 320799:9||0 Goo[gqlooefo

Q og M <
GS@’JOO(S]S@O?C:@O)(S]:D&II

i 172

'(;.-:re’én Environmental, Health, Safety and Social Consultancy Co., Ltd.
ST 09 5026245, 09 965026245, 09 425353553



ﬁ Environmental Management Plan Report ol .},;ge,, EHSS Consultancy
"/ AYEYARWADDY FOOD INDUSTRIES CO., LTD ":5_'.‘:--._'-.

2. O?gcu%saeé = ION Environment ( India ) Ltd.

EFFLUENT TREATMENT PLANT, CAPACITY - 40.0 m3/Day.

0 2% @ ION EXCHANGE

Ahding the Planed

ANNEXURE Il
SCHEME & PROCESS DESCRIPTION

Our treatment scheme based on the inlet parameters furnished in Annexure — Il we have
considered following treatment scheme and process description.

This process consists of the following steps:
1. Primary treatment

Bar Screen

Oil schemer
Equalization
Anerobic system
Clarification

YVVVY

2. Secondary treatment or aeration /biological treatment

Primary aeration
Secondary aeration
Secondary Clarification

\A A%

3. Tertiary treatment
> Filtration
4. Sludge treatment / handling

De watering of sludge
Filter press.

\A

© lon Exchange (India) Ltd. 6

173

éréaen Environmental, Health, Safety and Social Consultancy Co., Ltd.
: 09 5026245, 09 965026245, 09 425353553




.
s_".,.._ .
SRt

ﬁ Environmental Management Plan Report 87% Grden Eriss Consultancy
) g

AYEYARWADDY FOOD INDUSTRIES CO., LTD DR

J- MeaB36p5 = J & W HOLDING CO.,LTD.

Biogass & WWTP Process Design Consultant.

Page : 4 of 20 v ND CON] v
THIS PROPOSAL & QUOTATION IS THE PROPERTY

Date : 28 January, 2019
Ref : MY AN/MAMA/28/JAN/002(R0) OF OB HOON KLY AND STRICELY NOT ALLOW,
By : J&W Holding Co., Ltd. Potaaes AR O

2) PROCESS FLOW CHART

Incoming Raw Effluent
(From Pump Sump)

L Oil & Grease Trap (OGT)

A
! Equalization Tank (EQ) !

Chemical Dosing L o, PH- Ausinent .
£ Coagulation & Flocculation
Tank

4
Clarifier

Sequential Batch Reactor | WAS ¥ :
(SBR) ‘_.I Sludge Holding Tank l

FINAL DISCHARGE

SLUDGE

| Filter Press |

|

SLUDGE FOR
DISPOSAL

Page 4 0of 20

174

Gﬁé‘en Environmental, Health, Safety and Social Consultancy Co., Ltd.
e 09 5026245, 09 965026245, 09 425353553




ﬁ Environmental Management Plan Report : “oren thiss Consultancy
v -

AYEYARWADDY FOOD INDUSTRIES CO., LTD LR

7.5.2 AIR EMISSIONS

Air pollution can be caused by various activities during construction, operation and
decommission phases of the project. These activities can be categorized based on the
spatial characteristic of the source including point sources, fugitive sources, and
mobile sources and further, by process, such as production processes, materials

storage, or transportation.
Impacts

Various identified sources, in production activities that can cause potential impacts
on air quality are emissions from:

e Emissions from vehicular movement

e Generator and Boiler

e Transportation of finished products and Raw materials

e Mixing the flour

e During frying process

7.5.2.1 MITIGATION MEASURES

Existing Control Measure

Ayeyarwaddy Food Industries Company Limited has installed the wet scrubber
system for boiler to control the air emission impact. The factory installs the sufficient
exhaust fan, roof mounted wind turbines and ventilation units in the buildings to

getting good ventilation within the working areas.

Figure 7.3 Wet Scrubber System for Boiler

175

: "C-.-re’én Environmental, Health, Safety and Social Consultancy Co., Ltd.
S 09 5026245, 09 965026245, 09 425353553

o,
oo
o



Environmental Management Plan Report 327 Gren EHSS Consultancy

AYEYARWADDY FOOD INDUSTRIES CO., LTD e

Mitigation measures for air quality impacts are:

Operation Phase

L.

Particulate Matter and Dust
Transportation activities of flour, loading and unloading of flour should be
careful and temporary barriers should be applied in the areas.
Reduce fugitive dust from roads and areas by cleaning and maintaining a
sufficient level of humidity.
Relevant workers (car drivers) should be trained to control the driving speed
limit along the road and within the factory compound.
More comprehensive cleaning should be carried out as often as necessary.
This cleaning should also include walls, ceilings, storage racks and other areas
where dust accumulates.

Exhaust gas emission Control
Use of vehicles having efficient engines and exhaust system.
Implementing a regular vehicle maintenance and repair program.
Installation of filters for generator to remove any PM and regular change the
ventilation filters.
Heating, ventilation and air condition systems must be cleaned and
maintained regularly.

Volatile liquids ( for flavour) must be stored in a covered container and kept
cool to prevent evaporation into the environment.
Increasing roadside plantations make localized air pollution reduced due to

the blocking effect of foliage and through photosynthesis.
Prohibition of smoking in any working area.
Provide personal protective equipment at the work place such as dust masks

of respirators and caps.

7.5.3

ENVIRONMENTAL NOISE IMPACT

Exposure to excessive noise produces varying degree of damage to human hearing

system which 1is initially reversible. Speech interference, sleep interference

annoyance, mental fatigue and headache are few of the other effects which are

caused by the high level exposure of long duration noise.

°
°
°

176

Gréen Environmental, Health, Safety and Social Consultancy Co., Ltd.

09 5026245, 09 965026245, 09 425353553



Environmental Management Plan Report 327 Gren EHSS Consultancy

AYEYARWADDY FOOD INDUSTRIES CO., LTD R

Therefore the objectives of acoustic environment management during operation
period are to decrease the noise level, adopt the measures such as sound insulation,
sound absorption, and any buffer system etc. so as to reduce the impact on the
surrounding environment. Technology used in the operation process should be

continuously improved and replaced with an advanced technology.
In the factory, following activities would result in increase in noise level:

e The facility in the production section ( mixing, rolling, packing,etc)
e Forklift movements
e Operation of Boiler/DG set

e Vehicle / traffic movement

7.5.3.1 MITIGATION MEASURES